
 

 

 
WATER MASTER PLAN 

 
FOR THE 

 

PUEBLO WEST METROPOLITAN DISTRICT 

 

MAY 25, 2017
  



 

 

 
 
 
 

WATER MASTER PLAN 
 

 

FOR THE 
 

 

PUEBLO WEST METROPOLITAN DISTRICT 
 

 
 

 
 
 

 
JVA, Inc. 

1319 Spruce Street 
Boulder, CO  80302 

phone: 303-444-1951 
 
 
 
 

JVA Project No. 1770.8c 
 
 

MAY 25, 2017



 

 
Pueblo West Metropolitan District 
Water Master Plan   i 
 

TABLE OF CONTENTS 
EXECUTIVE SUMMARY .............................................................................................................. 1 

INTRODUCTION .................................................................................................................... 1 
PLANNING AND WATER DEMANDS ....................................................................................... 1 
[...]
experienced challenges operating valves without proper maintenance, which can lead to 
performance issues. Regular preventative maintenance is recommended to help increase the 
operating lifespan of valves. 

LIMITING FACTORS 

The chlorine dioxide system and constant head tank do not limit WTP production capacity. 

TREATMENT 
Water from the constant head tank is split between two treatment trains. Each treatment train 
accomplishes clarification and filtration using prepackaged treatment units. The north train 
consists of units 4 through 6 and is fed by a 24-inch ductile iron pipe. The south train consists of 
units 7 through 12 and is fed by a 36-inch ductile iron pipe. Each treatment train is equipped with 
independent coagulant and polymer feed systems. 

CHEMICAL FEED SYSTEMS 

Chemical feed systems are provided in both treatment buildings. Three chemical feed systems 
(excluding chlorine disinfection) are used at the WTP, coagulant, primary filter aid polymer, and 
secondary filter aid polymer. The chemical metering pumps are equipped with a five-function 
valve to provide pressure relief, backpressure control, anti-siphon, air bleed, and a discharge drain 
function. Chemical dosing is flow proportioned.   

An aluminum-based coagulant is added at the start of each train and blended with a static mixer. 
NALCO CAT-FLOC 8102+ is used as a primary filter aid polymer to promote floc formation. 
NALCO Ultrion 8157 is used as a secondary filter aid polymer to assist with filtration. The 
polymers are delivered in 330-gallon totes and batched in 100-gallon day tanks. 

NORTH TRAIN – CHEMICAL FEED SYSTEM 
Coagulant is added to the raw water line as it enters the treatment unit building. The coagulant is 
stored in a 1,450-gallon storage container and is transferred to a 100 gallon, day storage tank via 
gravity, as necessary. Two solenoid activated diaphragm-metering pumps, each with 10 gallon per 
hour (gph) capacity and 35 psi pressure rating, pump coagulant at a concentration of 8.0 mg/L to 
the raw water header. The coagulant is injected at the raw water line and is mixed using an inline 
static mixer. Two coagulant pumps are supplied, one serves as the duty pump, the second is 
provided as standby.   

Three solenoid activated diaphragm-metering pumps, each with 1.0 gph capacity and 100 psi 
pressure rating, pump primary filter aid polymer at a concentration of 1.0 mg/L to each of the 
individual treatment units. Primary filter aid polymer is stored in a 400-gallon tote and transferred 
to the 100-gallon day storage tank via gravity.   



 

 
Pueblo West Metropolitan District 
Water Master Plan   30 
 

The secondary filter aid polymer is added at the top of the individual filters. This chemical is only 
used during periods of high turbidity and is generally offline. There are three solenoid activated 
diaphragm-metering pumps provided to transfer secondary filter aid polymer at a concentration of 
0.1 mg/L and maximum pressure of 100 psi to each treatment unit. 

SOUTH TRAIN – CHEMICAL FEED SYSTEM 
The chemical feed systems in the south train, treatment units 7 through 12, are similar to the 
systems provided for treatment units 4 through 6. Coagulant is added as raw water enters the 
building. A 5,000-gallon storage container is located in a double-walled containment area. A 
diaphragm pump (pneumatically air driven) transfers coagulant from the 5,000-gallon storage tank 
to the 100-gallon day tank at a rate of 53 gpm. Two solenoid activated diaphragm-metering pumps, 
each with 10 gph capacity and 35 psi pressure rating, pump coagulant at a concentration of 8.0 
mg/L to the raw water line. A fixed element, static mixer is used to mix coagulant at the injection 
point. 

The primary filter aid polymer is stored in a 330-gallon storage tote to provide 30 days of storage. 
Similar to the coagulant, an air-driven diaphragm pump transfers primary filter aid polymer from 
the chemical storage tote to the 100-gallon, day storage tank at a rate of 53 gpm. Four solenoid 
activated diaphragm-metering pumps, each with 1.0 gph capacity and 100 psi pressure rating, 
pump primary filter aid polymer at a concentration of 1.0 mg/L to each of the individual treatment 
units.  

As previously noted, the secondary filter aid polymer is used only during periods of high turbidity 
and the feed system is generally offline. There are three solenoid activated diaphragm-metering 
pumps provided to transfer secondary filter aid polymer at a concentration of 0.1 mg/L and 
maximum pressure of 100 psi to each treatment unit. 

TREATMENT UNITS  

The WTP has nine prepackaged direct filtration water treatment units. Each treatment unit uses a 
two-stage process: contact adsorption clarification and tri-mixed media filtration. Treatment units 
4 through 6 were designed for 2 MGD each, and units 7 through 12 were designed for 2.5 MGD 
each. 

The prepackaged dual treatment system provides an upflow contact clarifier followed by a 
polishing granular media filter. Chemically treated water enters the bottom of the clarifier and 
flows upward through the media bed. Particles in the media bed are irregularly shaped to promote 
mixing and collisions for effective floc formation. Following pretreatment, clarified water flows 
down through the filter. The filter material consists of silica gravel, garnet gravel, silica sand and 
anthracite coal. The filters are designed for a hydraulic loading rate of 5 gpm/ft2. In order to 
maintain the designed filtration rate, an influent magnetic flow meter is provided for each treatment 
unit to modulate flow with an influent butterfly control valve. A 4-20 mA signal from each meter 
is used to control chemical dosing. 

Clarifier and filter media is cleaned using an air scour and backwash system. The clarifier is 
cleaned by air/water scouring at a rate of 10 gpm/ft2. For filter media washing, a stainless steel 



 

 
Pueblo West Metropolitan District 
Water Master Plan   31 
 

fixed air scour grid provides air at a rate of 6 standard cubic feet per minute (scfm)/ft2. Water from 
the clearwell is pumped back to the treatment units via vertical turbine pumps at a rate of 5,600 
gpm for the backwash cycle. Two vertical turbine pumps are provided for this purpose, one duty 
and one standby. The maximum backwash rate through each filter is 20 gpm/ft2. After backwash, 
wash water flows to the backwash basins via gravity drainpipes. 

Four blowers provide air for the air scour cycle of the treatment units. Each is sized for 420 scfm. 
The blowers operate in a three duty, one standby configuration. 

Two vertical turbine pumps supply backwash water to the treatment units. Each pump is sized for 
5,600 gpm, and the pumps operate in duty, standby. Staff also have the ability to use the pumps to 
move water from the clearwell into three 1-MG onsite storage tanks. 

CONDITION AND PERFORMANCE ASSESSMENT 

Treatment units 1 through 3 (no longer in service) were also prepackaged treatment units of similar 
type. These units were installed in 1979 and were decommissioned in 2003. This indicates an 
estimated treatment unit design life of 25 years with appropriate maintenance. Treatment units 4, 
5, and 6 were installed in 1994, 1998, and 1999, respectively. Therefore, treatment units 4, 5, and 
6 have been in service for 23, 19, and 18 years, respectively. Treatment units 7 through 10 were 
installed in 2003 and have been in service for approximately 14 years. Units 11 through 12 were 
installed in 2013 and have been in service for 4 years. 

District staff routinely maintain treatment unit equipment and paint each tank. The piping and 
tanks are original but the motors, variable frequency drives, and level controllers were recently 
replaced on units 4 through 6. Treatment unit 6 was overhauled substantially and now consists of 
garnet, sand, and anthracite over a Leopold underdrain. No major improvements have been 
completed on the newer units 7 through 12. 

Based on historical operations data and staff experience, the treatment units struggle achieving 
their design production capacities during the summer when potable water demand is highest. This 
may be due to the source water quality during the summer. Increased turbidity or higher levels of 
various constituents in the raw water are likely decreasing the filter run times. The addition of a 
robust pretreatment process, such as coagulation, flocculation, and sedimentation, may help to 
improve filter run times and allow the filters to reach their design production capacity. 

LIMITING FACTORS 

While the WTP has a rated production capacity of 21 MGD and the current flows are just over 10 
MGD, operations staff have noted challenges with keeping up with potable water demand during 
water quality events such as high turbidity. The addition of more treatment units would increase 
production capacity and could be placed in the space previously occupied by units 1 through 3. 
Alternate filter types such as low pressure membranes may be easier to cycle on/off to meet peak 
demands. Membrane filtration may be able to handle higher turbidity but would not improve 
treatment for DOC. Additional filter capacity should be evaluated against pretreatment options 
that may address both high turbidity and DOC. The Filter 1-3 Replacement Project (Project No. 



 

 
Pueblo West Metropolitan District 
Water Master Plan   32 
 

13) may not be necessary if a robust pretreatment system is installed and improves performance 
of the existing filters. 

Taste and odor issues can stem from microbiological or chemical causes, such as the presence of 
iron, copper, manganese, zinc, blue-green algae, or actinomycetes that grow in surface supplies. 
Several pretreatment options exist to address turbidity, total organic carbon, dissolved organic 
carbon, and taste and odor concerns, such as high-rate flocculation sedimentation, ballasted sand 
clarification such as ACTIFLO®, dissolved air flotation, and granular activated carbon. 

The addition of a robust pretreatment system to reduce turbidity, remove DOC and eliminate taste 
and odors would improve the performance and maintain the rated capacity of the existing filters. 
Pretreatment has been added to the District’s capital project list for 2027; however, this may need 
to be completed sooner if the WTP continues to struggle to meet demand. Some funds are budgeted 
for in 2020. (Project No. 30) 

DISINFECTION 

Chlorine gas is used for disinfection. Six, one (1) ton chlorine gas cylinders are stored in an isolated 
chlorine room and connected via common headers. Each of the in-service chlorine cylinders is 
equipped with a gas chlorination feed system which includes a vacuum regulator check unit 
mounted on the cylinder, a rotameter to indicate the feed rate, and a water operated injector that 
provides the vacuum source to drive the system. Chlorine gas is injected into 2-inch schedule 80 
PVC solution lines through the injector tubing. Each injector is flow paced according to specific 
treatment units. An average feed rate of 3.0 mg/L provides adequate disinfection and maintains a 
minimum residual of 0.2 mg/L throughout the distribution system. Typically, the minimum 
chlorine residual leaving the WTP is 2.25 mg/L, resulting in a chlorine residual of about 0.55 mg/L 
in the distribution system. 

For safety, the chlorine gas room is equipped with an emergency shutoff system, an automatic fire 
sprinkler system, and an exhaust duct feeds an air scrubber in the adjacent room. When a leak is 
detected, the local fire department is automatically notified and audible alarms and warning lights 
are activated. The chlorine gas scrubber can remove and neutralize one ton of chlorine gas at a rate 
of 3,000 cfm from the chlorine room. 

Chlorinated water from the south train is sent to a below grade, 600,000-gallon concrete clearwell. 
The clearwell has superior baffling including separate inlets and outlet, intra-basin baffles, and 
separate pump intakes and was originally approved by CDPHE for a baffling factor of 0.7. Five 
high service vertical turbine pumps can transfer up to 21.1 MGD into the distribution system via 
one 24-inch pipeline. There are two low range pumps (1,750 gpm each), two mid-range pumps 
(3,500 gpm each), and one high range pump (4,200 gpm). Variable frequency drives (VFD) are 
installed on one pump of each size. Additionally, two backwash pumps (5,600 gpm each) supply 
backwash water to the treatment units or can direct water to three 1 MG onsite storage tanks. 

Chlorinated water from the north train can be directed either to the clearwell or to three 1 MG 
above-grade steel storage tanks located on the WTP site. Two high service pump stations, 
Production #2 and Production #3, transfer water from the tanks into the distribution system. 



 

 
Pueblo West Metropolitan District 
Water Master Plan   33 
 

Production #2 is equipped with a VFD driven 2,000-gpm pump. Production #3 is equipped with 
one VFD driven 2,450-gpm pump and one soft starting 2,450-gpm pump. 

Table 17 - High Service Pumps 
Pump Quantity Design Point (each) Motor HP (each) 

Clearwell – Low Range 2 1,750 gpm @ 200 ft TDH 125 

Clearwell – Mid Range 2 3,500 gpm @ 200 ft TDH 250 

Clearwell – High Range 1 4,200 gpm @ 234 ft TDH 350 

Production #2 1 2,000 gpm @ 150 ft TDH 100 

Production #3 2 2,450 gpm @ 160 ft TDH 125 

 

CONDITION AND PERFORMANCE ASSESSMENT 

CT calculations were performed to help determine the minimum required chlorine dose required 
to achieve adequate disinfection. By minimizing the amount of chemicals used, the District can 
reduce the cost of operations and avoid taste and odor concerns caused by a high chlorine residual. 
All CT calculations are based on a minimum water temperature of 5ºC and a maximum pH of 8.0. 
Before reducing residual chlorine concentrations leaving the WTP, the ability to maintain a 
minimum chlorine residual of 0.2 mg/L throughout the distribution system should be confirmed. 
All CT calculations are included in Appendix A. 

While inflow into the clearwell may be less than the outflow from the clearwell, CDPHE focuses 
on the maximum clearwell outflow when determining minimum chlorine residual. If all of the 
clearwell high service pumps are operating, pumping 21.1 MGD from the clearwell, the minimum 
chlorine residual should be 3.0 mg/L. Restricting the operations of the clearwell high service 
pumps so that the maximum pumping rate from the clearwell matched the maximum production 
rate of treatment units 7 through 12 (15 MGD) would reduce the minimum required residual 
chlorine to 2.0 mg/L. To further reduce the required chlorine residual, PWMD changed to a 
continuous “real time” CT calculation. 

Currently, the three 1 MG onsite storage tanks are being used to achieve disinfection of filtrate 
from treatment units 4 through 6. If production #2 is pumping at maximum capacity and flow is 
short-circuiting through one tank, the minimum chlorine residual required is 1.6 mg/L, assuming 
a baffling factor of 0.1. If one pump is operating at production #3 and flow is short-circuiting 
through one tank, the minimum chlorine residual required is 2.0 mg/L, assuming a baffling factor 
of 0.1. However, production #2 and production #3 both pump to the same pressure zone. 
Production #2 could be removed from service, allowing the three 1 MG onsite storage tanks to be 
piped in series, increasing the volume to 3 MG and the baffling factor to 0.3. With both pumps 
running at production #3, pumping 7 MGD, the minimum required chlorine residual is 0.4 mg/L. 
This configuration would require the smallest chlorine dose, but total flow is limited by the size of 
the interconnecting piping between the onsite storage tanks. 

The District tests for DBPs prior to and after the finished water storage tanks. TTHM 
concentrations have historically been high. The District recently installed mixers into distribution 



 

 
Pueblo West Metropolitan District 
Water Master Plan   34 